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DOOR HARDWARE INSTALLATION INSTRUCTIONS SINGLE CYLINDER DEADBOLT

NOTE: Deadbolts fi t doors 1-3/4” to 2” thick. For thicker doors, please contact  Customer Support.
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DOOR HARDWARE INSTALLATION INSTRUCTIONS SINGLE CYLINDER DEADBOLT

NOTE: Deadbolts fit doors 1-3/4” to 2” thick. For thicker doors, please contact  Customer Support.

Part Part
# Description 
1   Latch 
2    Latch Faceplate
3    Latch & Strike Wood Screws (4)
4 Cylinder Body
4A Tailpiece
5A    Spin Ring
5B    Outside Escutcheon
6    Deadbolt Adapter Plate
7    2-3/8” Machine Screws (2)
8    Thumbturn Assembly
9  5/8” Thumbturn Machine Screws (2)
10  Dust Box
11 Door Frame Reinforcer
12 3” Reinforcer Wood Screws (2)
13 Strike Plate
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